1200 M 1200E

BOAT LIFTS UNLIMITED
CDENTON, MARYLAND
410-674-3100

Prior to installation:

a).to insure that the lift will operate properly, adequate electricity should be
available. Electricity will also be needed to install the lift.

b)Insure that the piling is at least 6 above the deck of the pier.

c).Insure that the piling is driven in the ground and tied back to a seawall or
dock

d).If existing piles are to be used, insure that they are not cracked or show
any signs of decay.

¢). obtain any locally required permits.

DO NOT USE ANY POWER TOOLS WHILE STANDING IN THE
WATER. IF ELECTRICITY MUST BE USED NEAR THE WATER,
INSURE THAT THE CIRCUIT IS PROTECTED BY A GROUND FAULT
INTERRUPTER.



1). Determine which piling will be used to support the Mini Mag lift. Timber
piles should be 8 inches in diameter, square piles should be at lease 6”x 6”.
All mounting piles must be secured to a dock or seawall.

2).FIG. 004 Cut the piling to a height of 6 above the dock. Mount the hinge
mount to the piling so that the top of the mount is flush with the top of the
piling. The track should be mounted plumb on the piling, Use all three 5/8
x 14” carriage bolts, the channel spacers are optional. Install the four 1/2”
lags into the stabilizing tabs. Install the track using the 3/4 stainless steel
bolts with nylatron washers and jamnuts. Rotate the track 180 degrees
around to the dock.

3).F1G.003 Lubricate the stainless steel axels with a stiff marine grade grease
and install the poly rollers (item #8) onto the carriage Apply some grease to
the inside walls of the frack to prevent the carriage from binding in the
track. Install the carriage into the track,

4). FIG. 002, 005, 006. Install the motor mounts, winch and blue nylon
sheave. Route the cable and secure the end as in Fig 006 or 007. Plug in
the power cord and turn on the lift to go up. Guide the cable neatly onto
the drum until the carriage is suspended by the cable. Turn off the lift,

5). F1G. 003, 008 Install the guide poles and bunks. To fit bunks to the vessel
do the following. Slide the guide poles as close to the dock as possible and
tighten, Measure the width of the vessel and divide in half. Measure out
along the carriage arm to half of the width of the vessel. This is center.
Position the bunks equal distance from the center mark, A good starting
separation is 30 inches between the bunks ( 15 on either side of center).
load the boat on the lift and adjust as necessary. It is important to center

the
weight on the lift not the boat. Find the center of gravity of the vessel and

center that on the lift .
s o o ok o o ok ok o ok o o s s s sk ook sl ook ok ok ok o sk ko ok sk of s ok s ok sk ok ok ok ok ek ok s sk oksk R R R Rk ok ok ok R R R R

Important
Apply good heavy grease to the winch gears. Use the 2 zerk fittings located on either

side of the worm gear, Do not rely on the grease used

for shipping to properly jubricate the gears. If the gears are not Jubricated the gears
will bind and wear producing a fine powder and a scraping noise. FOR MANUAL
WINCHES DO NOT LUBRICATE THE WINCH. If oil or grease contacts the cork
brake will swell and seize.




1200E ROTATION MIN! MAG LOAD SHEET

PARTS LIST
NO. ITEMS QTy
1 |3 x 5 FORK ARM !
2 | TRACK 8'/10°/12' :
4 [AMS 1000 WINCH WITH COVER (8" PULLEY & 4L280 BELT) i
5 | ELECTRIC MOTOR MOUNTS 2
6 |3 NYLON SHEAVE |
7 |1/4” S.S. CABLE WITH LOOP 14'—8'/18'~10'/22'~12’ 1
8 | POLY ROLLERS 4
9 | HINGE MOUNT !
10 |4 PVC GUIDE POLE SECTIONS 2
11 | PVC GUIDE POLE CAPS 2
12 | GUIDE POLE STANCHIONS (BASE) 2
13 |2" x 6" x 6 TIMBER RUNNERS—-CARPETED (RETAIL ONLY) 2
14 | BUNK BRACKETS—4 EA L AND R 8" 8
15 | 5" WIDE CARPETS x 6' LONG (WHOLESALE ONLY) 2
16 |5/8" x 1 1/2" GAL HEX BOLT (STOP BOLT) :
160 | 5/8" GAL NUTS 1
18 | 3/8" x 1" CARRIAGE BOLTS 4
180 | 3/8" GAL NUTS 4
19 |1/2" x 2 1/2" STAINLESS HEX BOLT 1
19a | 1/2" STAINLESS LOCK NUT !
20 | 3/8" x 1" GAL HEX BOLTS 4
200 | 3/8" GAL NUTS 4
21 |3/8" x 2 1/2" GAL CARRIAGE BOLTS 8
210 | 3/8" GAL NUTS B
22 |3/8" x 3" GAL HEX BOLTS 8
220 |3/8" GAL NUTS 8
23 | 3/8" x 5" GAL HEX BOLTS _ 5
230 |3/8" GAL NUTS 2
24 |1 1/2" x 1/2" STAINLESS STEEL CARRIAGE BOLT :
240 | 1/2" GAL WASHER 3
24b | 1/2” GAL LOCK WASHERS :
24¢ | 1/2" GAL NUTS :
25 | 3/16" CABLE CLAMP !

26

AMS POLY COVER




1200E ROTATION MINI MAG LOAD SHEET

PARTS LIST
NO. ITEMS (CONTINUED) ary
PILE MOUNTED

17 {5/8" x 14" BUTTON HEAD BOLTS 3
17a | 5/8" DOCK WASHERS WITH SQUARE ID 3" 0D 3
17b | 5/8" WASHERS 3
17¢ | 5/8" GAL NUTS 3
22 | 3/4”" STAINLESS STEEL NUTS 2
220 |3/4” x 3 1/2” STAINLESS STEEL HEX BOLTS 2
27 | BACKING PLATE 1
28 | NOT USED 0
29 | 3/4" STAINLESS STEEL WASHERS 4
30 | 3/4" NYLATRON WASHERS 4
300 |3/4" LOCK PIN 1
30b | 1/2" GAL STEEL WASHERS 4
31 {1/2" x 3" GAL LAGS




1200M ROTATION MINI MAG LOAD SHEET

PARTS LIST

NO, ITEMS QTyY
1 3' x 5 FORK ARM 1
2 TRACK 8'/10'/12 1
4 DL 1500 WINCH 1
5 MANUAL MOTOR MOUNT i
6 3" NYLON SHEAVE 1
7 1/4" S.S. CABLE WITH STOP 16'-8'/20'-10'/24'-12" 1
8 | POLY ROLLERS 4
9 HINGE MOUNT 1
10 {4 PVC GUIDE POLE SECTIONS 2
1t | PVC GUIDE POLE CAPS 2
12 | GUIDE POLE STANCHIONS (BASE) 2
13 | 2" x 6" x 6" TIMBER RUNNERS~-CARPETED (RETAIL ONLY) 2
14 | BUNK BRACKETS—4 EA L AND R 8" 8
15 15" WIDE CARPETS x &' LONG {WHOLESALE ONLY) 2
16 |5/8" x 1 1/2” GAL HEX BOLT (STOP BOLT) 1
160 |5/8" GAL NUTS 1
18 | 3/8" x 1" CARRIAGE BOLTS 4
180 | 3/8" GAL NUTS 4
19 | 1/2" x 2 1/2" STAINLESS HEX BOLT 1
19a | 1/2" STAINLESS LOCK NUT 1
20 | 3/8" x 1" GAL HEX BOLTS 2
20a | 3/8" GAL NUTS 2
21 | 3/8" x 2 1/2" GAL CARRIAGE BOLTS 8
2ta | 3/8" GAL NUTS 8
22 [3/8" x 3" GAL HEX BOLTS 8
220 | 3/8" GAL NUTS 8
23 | 3/8" x 5" GAL HEX BOLTS 2
23¢ | 3/8" GAL NUTS 2
24 | NOT USED 0
24a | NOT USED 0
24b | NOT USED 0
24c | NOT USED )
25 | NOT USED 0
26 | NOT USED 0




1200M ROTATION MINI MAG LOAD SHEET

PARTS LIST
NO. ITEMS (CONTINUED) Qry
- PILE MOUNTED

17 | 5/8" x 14" BUTTON HEAD BOLTS 2
17a | 5/8" DOCK WASHERS WITH SQUARE ID 3" OD 2
17b | 5/8" WASHERS 2
17¢ | 5/8" GAL NUTS 2
22 | 3/4" STAINLESS STEEL NUTS 2
22¢ | 3/4" x 3 1/2" STAINLESS STEEL HEX BOLTS 2
27 | BACKING PLATE 1
28 | NOT USED 0
29 | 3/4” STAINLESS STEEL WASHERS 4
30 | 3/4" NYLATRON WASHERS 4
300 |3/4" LOCK PIN 1
30b |1/2" GAL STEEL WASHERS 4
31 | 1/2" x 3" GAL LAGS 4




BOAT LIFTS UNLIMITED, INC. s 501 01500 K000 + Udtnion, MY £1110 1 \810j07a- 3100 + 0UVI00- 341

( GENERAL NOTE: \

A IMPORTANT —PILINGS MUST BE SECURELY ANCHORED TO A SEAWALL OR INTEGRATED INTQ A DOCK.

PVC CAP
.../— /— MOTOR AND COVER

8" PULLEY AND 41280
/_ BELT (LOCATED UNDER
A COVER PLATE)

1/4" CABLE ELECTRIC MOTOR MOUNT
—\\\ /_
37 NYLON SHEAVE\
™ [}
[
\

oo

4' PVC GUIDE
POLE SECTION

CABLE TIE QOFF SLOT

i

7
A
EXX

TIMBER
CARPETY

““":o POLY ROLLER
FORK ARM /
TIMBER /
RUNNER
BRACKET /
- 5/8" CARRIAGE BOLT

4{/ / A\ (THROUGH PILING)

/ W
RUNNER GUIDE STANCHION

TIMBER

LOCK PIN —/

\ DOCK
s — 5/8" CARRIAGE BOLT
TRACK / (THROUGH PILING)
/‘r .
rRoTATIoN BRackeT—1 1 | od ~
|+ ~ 5/8" CARRIAGE BOLT
HINGE MOUNT —r"| (THROUGH PILING)

ABOVE HIGH WATER

PILING

- (Project: 1200 Assembly Drowing \
Parl Nomes (Piling Mount)

No.: Revision Daote:
001

Scole: Dote: Sheel:
K \ Nene 03-07-021{ 1 of 1_/]




BOATL’FTS UNL’M’TED ’NC 1901 Belson Rood » Odenton, MD 21113 « {410)5674~3100 . (800)268~5911
/

GENERAL NOTE: \

§. FOR LIST OF MATERIALS RELATED TO PART NUMBERS, SEE PARTS LIST 1200L OR 1200M.
FIND NUMBERS 4, 5, AND 7, AS SHOWN ON THIS ILLUSTRATION, ARE SPECIFIC TO 1200E;
HOWEVER, FOR MANUAL OPERATION, REFER TO 1200M, FIND NUMBERS 4, 5, AND 7.

™o

0

13

(10) ™) COVER PLATE

0‘/_

Project: 1200 instollotion \ h 2:\
Parl Numbers
No.: Revision Dole:
002
Scole: Sheet: U

Dote: :
Mone 03-07-021 1 of 1/ /




t 1o 1 | ¢0-¥i—50 o:oz#/

eRNs 13700 3035
. 3 £00
00 UoISIAGY “ON
AIIA papojdx]
K suu.moula\

- — R —— i — i — S — . — A—
.

S5
'

775
g

-

—//

| 0

9z 30021 OL Jidid3dS 3yv
LT QNY '9Z "%Z "ayZ O¥Z 'vZ SUIGWNN ONIJ 'WOOTL A0 30021
1SN Sidvd 338 "SYIAWNN Livd OL Q31v13y STVIHALVW 40 iSH 804 °L

( SAL0ON VH3NIO \

“ONI ‘G3LINIING S141T 1v0o8

_1166-99Z{008) * 001C~+#23(0ty) - CrLLT QA ‘wojuapQ - pooY uOSIdE 106t




INC. s 1901 Be1500 Ro0d » Odenton, MD 21113 . (410)674-3100 . (800)268-5911
== BOAT LIFTS UNLIMITED, — 1901 Belton Road . Oden

( GENERAL NOTES: \

& IMPORTANT —PILINGS MUST BE SECURELY ANCHORED TO A SEAWALL OR INTEGRATED INTO A DOCK,

& IMPORTANT—IT 15 NOT NECESSARY FOR THE TRACK TO EXTEND TO THE WATER BOTTOM IN DEEP WATER.
é 8'/10'/12' TRACK LENGTH.

/A\ ATTACH TO PILING. o
MOTOR MOUNT — / P
(2 PLACES) '\ P .

N\

L] ” - / !
3/8" X 1
CARRIAGE BOLT
(4 PLACES) P\
o
3/8" GAL NUT .
{4 PLACES) .
R 5/8" NUT
Lot (3 PLACES)
.. ot
3/4" X 4 H
STAINLESS BOLT ,ABOVE
(2 PLACES) j’
3/8" STAINLESS - "
LOCK WASHER - 5/8" WASHER
(2 PLACES) ' ¥ {3 PLACES)
L L~
1T v 3747 mex wut 2 \_&
‘::;;E L+ (4 PLACES) A
< -
\\ SV 1/2" GAL WASHER
TR s (4 PLACES)
5/8" DOCK
B WASHER 1/2" X 3" GAL LAG BOLT
(3 PLACES) (4 PLACES)
(3 PLACES)

5/8" % 147
CARRIAGE BOLT

e

\
S/87 GAL NUT — é ("Project: Track Installotion Detoit )
y’ \l 5/8" x 1 1/2" (Rotolion Upgrode)

GAL HEX BOLY N

Q..
(STOP BOLT) chgf"

Date: :
\_ None 03-07-02 | 1 of 1 j/

Revision Date:




\j 11 | 20—20-%0 SUON N
HEET 9100 90og
<00
1200 UCISIADY TON

sbumog

\_ 1oWwQ o) A3y ja3lesd

I

NN

~
co |}
i

£00 "ON
ONIMYYG 33S

ONIMVEG Q313103dS 0L 09 “LN0 Q370 MIA 10 ONIMYEQ Uvi3d v d0d 'L

800 "ON
- ONIMYNG 338

p—r)!

PP N
’ N afh F o
, S \. /—
\ \ ﬂ %
\ i
\
~
~ed i 00 "ON
A ONIMYEG 33S
Z0 BN
!
i
\
/ |
S~ O 300 "ON
ONIMVHG 33S

S3LON TVH3N3IO

J

"ONI ‘G3LINIINND SLHIT IVY08

1165~89Z(008) - 001€-v£9(01t) = fLLLE

W ‘uouap - pooy wosiag LOG6L



% 1 o1 | Zo-z0-CO auoN N J
JJ@Rys 300 31005
—_— 900
PG UoISIAIY TON
JUSWYIDYY Q67 PUD [101eQ el i
(30021) 71300W D1NLDTTI

Aquassy Suoiloauuo) u_noo"_ovmo..&\

INNOK SOLON

NYL3A INFAHOVLILY 318VD
Igvo ﬁ

(s2) anvio 3180
O
[
: \ Q
£ Ivil0
= NI G3AOW3Y 301S ¥204a
: 31¥1d ¥3A0D
= ==
2 3a1S /gy
g NIIVM 30V4
s 01 ONIN3dO AN
. @- i |
& 3
TS
SONIHOVLLY
anv
107S 430
3L 378V0

Q3A0W3Y 31vid
Y3A0D HLM ¥3A0D( ¢

30021 1S1T Slyvd 33S "SH3SANN 1d¥vd 0L J3IV1I3d SIVIHEIVA 20 1S 304 L

f 'S3LON TWNINID \

"ONI ‘GILINIING S1H1T LV 0g s

1165~89Z(008) - OOLE~#L9(0LF) » CLILZ QW "WOIPQ - pOOy UOSIPH Q6L



\

I o1 Z0-80-¢0 JUON N,
SJe9Iys 204 191025
——— £00
DJ0Q UOISIARY oN

fn

mg:o:v USWIYIDYY IO PuD
WISSY SUODIVUOY) )07,

.auo_oum.\

\_

T18v0 p
R

34Is ¥3aLVYM

N

NN

O |

N
&

(N0OZL) 1SA0K TYNNYIN

M3IA 3AIS

W

©

~=— 3J0IS H304d

©

17108 SNIHOVLLY ANV
107s 440 311 318YD

‘WOOZL IS SIyvd 33S ‘SYIAWNN Lavd Ol Q3LVI3Y STWIMALYIW 40 1SI 303 'L

FIONVH

1004S INNOK HOL0W

QS MO04

I g Vg

318vo

1005 430 3L 3180

ISIION IW¥3AN3D \

"ONI 'QILINIING SLI3IT LV08

1165-89Z{008) * 00LC—v28{01¥) * TLLIT QN 'uou3pO » PooY wOSI3E 1061




L% L ]Z20-v1—€0 ocozy

RTINS 210Q 13025

e 800
S0Q vosinay ION

1oyeg AQuassy
o N 1 | e e el eeeins r SOy %4204) 199l0sd

(Q341N03Y 8)
SIAMOVEE HINNNY
H3aniL

(+)
M0og
\ 7 |
X SWAY %404

o
[>]
1 4.
19
r..OL_

g 134uv0 (1)

SYINNNY H38MIL VOB (E1)

- TWOOZL MO 200Z1 1S SLyvd 335 'SyIBNNN Livd OL G3LY138 STIVIFALVAL 40 1S ¥04 °4
( TON TWNINID /

1166~897{008) * 00LE-¥Z9(01¥) + CLLLZ Qn ‘uouapg

< pooy vomeg LOGL "ONI "Q3LINTING SLJITT LVOg




\ T 30 T | Z0—80-£0]  oUoN /

nesus @19 9(Dog

e 600
DB UOIBIADY ToN

uonnqUslg ublam

\ Jog suoiennsu} suo_o._nt

“F19ISSOd SY MOVUL FHML OL 3S01D SV 14T 3HL Ni Y08 3H1 NOWSOd ¢
'HISN3T 1v08 40 d3IN3D 3SN LON 00 g
Iv08 40 INIOd JFONVIVE Jsn Y

INOWNGIMESIO LHSIEAM TVNOD NIVIBO 0L 2

‘SHaY TIOVHD HLOS ¥3AC QINNO3Y S NOWNGNISIG LHOEM WNOI ‘IONVANOII3d WNNLLO ¥04 'L
:S3LON TYH3INI9D &

\—

1166-892(008) - 001£—+£9(0ty) - TLLIT QA “uOUSPQ ~ pooY UOLIRE LOGL

"ONI ‘QILINIING S14IT LvOo8d




